s LONCINIEsS
iR 5B E
PARTS CATALOGUE_

G200FA - G200FDA
G210FA - G210FDA

Version number: LC/LT-2016-A

 EEEAREMHBRGBERLE LONCIN MOTOR CO.,LTD.
|




EH =AU (Instruction for use of parts catalogue)

AN H SRR RGE 20164 1 H BT Re 15 21 (K 58T SR il 1T J8 ) o

This parts catalogue was prepared based on the latest information available as of January 2016.

THTER20164F 1 H BURAZ A H 21T @k .
See the parts catalogue news for any revision that is made after January 2016.

STIELR, I IO T

Always specify the part number when ordering a part.

TEREAZT H S Pgs B Al e S SERR A AMEAT T AT -

Note that the illustrations can differ from the actual parts in shape.

4T O AR AT H S A AT S N, A mE AR I 2 I TA) RSB LT R, D9 PR AIEZE AT AR B A R T LA FH 3 B
FRA B H s O ST BT IR . W RERABITIRA R T EE KT, HHZESLONCINE R .

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,

We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

97 5 1]
ASSY. eee HHL  COMP. +-= HE R £ L. oeeees I A.C.oeeeee LWL D.C.oeeeee it
IN. oo lﬁ:/_:h EX, ceeee- :HF/_:M FR. +----- ﬁﬁ%g RR. ¢+++-- E%B HEX, «----- ﬁﬁ

Abbreviations
ASSY, -ee-ee Assenbly  COMP. +----- Complete R, :---- Right L.oeeeeer Left A.C. oo Alternating current
D. C. eeeeer Direct current IN. «eeeee Inlet EX. seeeer Exhaust [ Front RR. -e--: Rear HEX. «:---- Hexagonal

“FAFEUE (Quantity) 7 AR RN IZITHE AT IR 3 KR

The number given in the “Quantity.” column indicates the quantity of parts.



YR {1k (CYLINDER HEAD)

il 4445 (CRANK CASE)

il fhi 46 75 (CRANKCASE COVER)

S X3#44 (DIVERSION ASSY.)

it

85
Ve




KA/ ok £k (FLYWHEEL/COIL ASSY.)

EENHENL (STARTER MOTOR)

P EH 245 (CONTROL SYSTEM)




S 403k (CYLINDER HEAD)

F5 FHAES BEL T Description A (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 120080532-T058 | fT kB HEAD COMP.,CYLINDER 1 1
2 380180093-T040  [XWkiZ#e BOLT,STUD,IN. 2 2
3 380600117-T040  [Ef744p10*14 PIN , DOWEL 2 2
4 120150144-T040  |K 4L k35534 GASKET , CYLINDER 1 -
120150193-T072 | K4l k& $#4 GASKET , CYLINDER - 1
5 380180098-T040  |XkigEse BOLT , STUD, EX. 2 2
6 270960025-0001 |k 2 PLUG , SPARK 1 1
7 380140336-T040 |/~ Aikik = HIEH 8*60 BOLT , FLANGE , 8*60 4 4
8 120250043-T058 |/ fil 3k 36 55 4 PACKING , HEAD COVER 1 1
9 120230109-T058 | K&k %4 4 COVER COMP ., HEAD 1 1
10 380140215-T040  [¥: 2 [EiEH#M6E*14 BOLT , FLANGE , 6*14 4 4
11 380741044-T058  [@S% TUBE , BREATHER 1 1
12 110850018-T058 | MM A5 4 44 PACKING, BREATHER CHAMBER 1 1
13 110840024-T058 | IFfIJ A 26 4 CAP,BREATHER CHAMBER 1 1




S 403k (CYLINDER HEAD)

= FEHES - & (Reqd. QTY
F5 it B e e Description At (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
14 380140429-0001 [/~ kidz 2 THIME A4 BOLT,FLANGE 2 2
15 150290027-T058  |#LyHJERM OIL STRAINER 1 1




Bh 1 #6&(CRANK CASE)

55 FHEES BEL T Description HE (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 110810006-T050 | it 414 CRANK CASE 1 -
110810040-T070 |14 CRANK CASE - 1
2 380650347-T320  |}#/25%41.25%6 OIL SEAL 25x41.25%6 1 1
3 380450514-T040 |k WASHER,DRAIN PLUG 2 2
4 110260025-T040  |#5dtiEge BOLT,DRAIN PLUG 2 2
5 281890001-T040  [HLi {4 ae ALART UNIT,OIL 1 1
6 380140011-0004  |#Z#: M6x10 BOLT,FLANGE , 6x10 1 1
7 281850150-T040 i fift ks OIL LEVEL SWITCH 1 1
8 380140215-0003  |¥E:TH 24 M6x14 BOLT,FLANGE , 6x14 2 2
9 171750002-T040 | k% GOVERNOR GEAR ASSY. 1 1
10 380630380-0001  |#h#&6205 BEARING , RADIAL BALL 1 1
11 380450531-T040  |F#k[E WASHER,PLAIN 1 1
12 381350004-T040  |Ff14Y PIN,LOCK 1 1
13 171630001-T040  |if5d SHAFT,GOVERNOR ARM 1 1




H#h$i2% (CRANK CASE COVER)

55 FHEES BEL T Description HE (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 110690035-T150  [HLuhibrR4H& GAUGE ASSY.,OIL LEVEL 2 2
2 380140028-0004 522 TH IR A M8 X 32 BOLT,FLANGE 6 6
3 110820014-T040 B CASE COVER 1 1
4 380650347-T320 i 25%41.25%6 OIL SEAL 1 1
5 380630380-0001  |#f&6205 BEARING 1 1
6 380600120-T040  [Efif4¢@8x14 PIN ,DOWEL 2 2
7 110830007-TO5K | fh4hAH o 25 daf £ PACKING ,CASE COVER 1 1




B3 /752 (CRANKSHAFT/PISTON)

55 FHEES BEL T Description HE (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 130070168-T040  |iHZEHH L RING SET 1 -
130070187-T072  |{GZEf4l 4 RING SET - 1
2 380560056-T040  |4M 2244 CLIP,PISTON PIN 2 2
3 130030188-T050  |if% PISTON 1 -
130030208-T072  |iF2 PISTON - 1
4 130060031-T040  |i% &4y PIN,PISTON 1 1
5 130180001-T040  |#EATiEFe BOLT,CONNECTING ROD 2 2
6 130150039-T040  |i&4F ROD ASSY.,CONNECTING 1 -
130150054-T150  |3&4F ROD ASSY.,CONNECTING - 1
7 380620050-T040  |~[s% KEY 1 1
8 130290049-T050 | il CRANKSHAFT COMP 1 -
130290178-T150 | fi#hp it CRANKSHAFT COMP - 1
9 380620030-T040 |4t KEY 1 1




it 5, & Z5(GAS DISTRIBUTION ADJUSTMENT)

EF& SHHES T T Description # & (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 140450056-T058  |X | J#RE4H & ARM COMP. 2 2
2 140510049-T058 || Jhekes VALVE ROCKER SHAFT 2 2
3 380570024-0003  |JF 1144 LOCKER 4 4
4 140670041-T058  |#fE4F404 ROD,PUSH 2 2
5 140690003-T050  [#g#E LIFTER VALVE 2 2
6 140320001-T040  |K[1iR%E ROTATOR,VALVE 2 2
7 140380017-T040 | [ 7am%s i RETAINER,VALVE SPRING 2 2
8 140340022-T040 |51 SPRING , VALVE 2 2
9 140400016-TOS5K |44 5 SEAL,GUIDE 1 1
10 500550041-T150 |5 1#&4+ VALVE COMP. 1 1
11 140020114-T050 | /% CAMSHAFT ASSY. 1 1




wWEI =AM (STARTER SUBASSEMBLY)

55 FHEES BEL T Description HE (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 193490011-T040  |Fiazhais RECOIL STARTER COMP. 1 -
193490237-T072  |Fizh4dlf RECOIL STARTER COMP. - 1
2 271660028-T040  |k& kK FF3¢ SWITCH ASSY.,ENGINE STOP(OIL ALERT 1 1
3 271660027-T040 |48 -k FF2~ SWITCH ASSY., ENGINE STOP 1 1
4 160210005-T040 | X 5 2 4 COVER COMP.,FAN 1 -
5 160210006-T073 | X5 S i COVER COMP.,FAN - 1
6 380140011-T040 |75 Skiki 22 542 M6x10 BOLT,FLANGE 6x10 4 4
7 193500008-T040  |Fiazhift STARTER ASSY. 1 -
193500046-T150  |Fiazhp: STARTER ASSY. - 1
8 380140531-0001 I2F M6x8 BOLT,FLANGE 6x8 3 4




5 X 4E(DIVERSION ASSY.)

55 FHHES E Description #E (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 380140089-0003  [#Z#:M6x8 BOLT,FLANGE ,6x8 2 2
2 160190048-T150 [Z=KSRE SHROUD COMP 1 1
3 160200011-T040 | F#F=E PLATE,SIDE 1(-) 1(-)
4 160200014-T041 |[TFIF=E PLATE,SIDE (1) (1)
5 140280001-T110  |Z K RBRAIMR CLIP,HARNESS 1(-) 1(-)
6 380140003-0005 |42 M6x20 BOLT,FLANGE , 6x20 1 1
7 380930023-T110 [EfIzk+E GROMMET , CORD 1) (1)




Ak 3138 (CARBURETOR)

F5 TR BHHL T Description #E (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 170430060-TO5K Ak, T 2R R A B PACKING, INSULATOR 1 1
2 170440096-T040 Ak T 75 FE P INSULATOR,CARBURETOR 1 1
3 170430048-T0O5K A, T B8 R A T PACKING.,CARBURETOR 1 1
4 170430065-T040 Ak T A8 R g TR SPACER COMP.,AIR CLEANER 1 1
5 170021260-T058 A ES CARBURETOR 1 -
170021261-T072 WALES CARBURETOR - 1
6 172920001- T110  |FHA 1 FHiZl & LEVER ASSY.,CHOKE 1 1




BT k) /5 kB (FLYWHEEL/COIL ASSY.)

55 FHEES BEL T Description HE (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 270020098-T041  |REHIHLEE T 264 FLYWHEEL COMP (1) -
270020140-T151  |REEHLEL T-2B4E FLYWHEEL COMP - 1)
2 270920162-T040 | kL2 P8 (5 k 2%) COIL ASSY.,IGNITION 1 1
3 270950040-T040  |kitzEig CAP ASSY.,NOISE SUPPRESSOR 1 1
4 380140102-0004 [V 2 TH 24 M6x25 BOLT,FLANGE,6x25 2 2
5 270020097-T040  |R&EHLEL T 2B FLYWHEEL COMP 1(-) -
270020139-T150  |REHLHLEE T 264 FLYWHEEL COMP - 1(-)
6 380140102-0004 |75 ffkik 22 HIEAEMEX25 BOLT,FLANGE,6x25 (2) (2)
7 270190018-T111 |75 H2k COIL ASSY.,CHARGE (1) (1)
8 270190003-T111 |75 Fa 2 jE s COIL ASSY.,CHARGE (1) (1)
9 270280006-T041  |Zk £ CLAMPER,CORD (1) (1)
10 380140089-0003 [/~ ff9: >4 i #EH: M6x8 BOLT,FLANGE,6x8 (1) (1)
11 160180007-T040  |m#¢ FAN,COOLING 1 -
160180023-T150  [m-#¢ FAN,COOLING 1




BT k) /5 kB (FLYWHEEL/COIL ASSY.)

F& EHHES S B Description #E (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
12 193590005-T040 bk PULLEY ,STARTER 1 -
193590024-T072 AL A PULLEY,STARTER - 1
13 380370051-T040 INFVE LR RE NUT,SPECIAL 1 1




T HENL. (STARTER MOTOR)

55 FHEES EPrye Description HUE (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 270360017-T041  [f2zhH#l STARTER MOTOR (1) 1)
2 380140102-0004 |75 kvk 22 B MEX25 BOLT,6X25 (1) (1)
3 380140095-0005 |75 ff3kik == IR M6X30 BOLT,6X30 (1) (1)
4 380140167-0002 [/ AfSkik 22 M M5X12 BOLT ,5X12 (2) (2)
5 380600121-T041 |7 4p8x10 PIN,DOWEL 2) (2)
6 270810096-T041  |#2zh 4k 5 CONTACTER COMP (1) (1)




PEBE£4 (CONTROL SYSTEM)

55 FHEES BEL T Description HE (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 171680006-T040  [ih[ IRNFWHES CONTROL ASSY. 1 1
2 171660001-T040 BLETHHE SPRING 1 1
3 380200017-T040  |+FHEESLI24T SCREW , 5x35 1 1
4 380140011-0004 75Tk 2 FEMEx10 BOLT, FLANGE 2 2
5 171710004-T040  |HIZR[EMR HOLDER, CABLE 1 1
6 380200010-0005  |t+FFELELIZE] SCREW , 5x25 1 1
7 380200037-0003  |+FHEi3SL1R4] SCREW , 4x6 1 1
8 171720001-0001 TR HOLDER, WIRE 1 1
9 380570018-0002  |[FO#4 CIRCLIP 1 1
10 171600037-T040  |iffli# 305 (Fr EA) SPRING, GOVERNOR 1 1
11 380250002-T040  |fs 37 2R [& 5 (7 k) A BOLT, QUADRATE HEAD M6x21 1 1
12 380370066-0001  |/Nffik 2 HIMEEEM6 NUT, FLANGE 1 1
13 171620001-T040 |iE3Esz 28 ARM, GOVERNOR 1 1
14 171610002-T040 |55 ¥ 3 (4 #B) SPRING, THROTTLE RETURN 1 1




PEBE£4 (CONTROL SYSTEM)

= EF = o #= (Reqd. QTY
F5 it B e e Description HE (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
15 171590002-T040 IR A ROD, GOVERNOR 1 1
16 171680011-T040 W T\ TFHRE S CONTROL ASSY. 1 1




@—>5
®—>5

Z2yE SR (AIR CLEANER)

bac FEES = L Description # & (Reqd. QTY)
No. Part No. G200F(D)A G210F(D)A
1 180020606-T058  |Zsykse AIR CLEANER ASSY 1 1
2 180070178-T058  |ZsyEsesihs COVER, AIR CLEANER 1 1
3 380440002-T040  |HitAIHZ R} M6 NUT , TOOL BOX SETTING 1 1
4 180100073-T058 |7 yEssyEtidl & ELEMENT ASSY. , AIR CLEANER 1 1
5 380370048-0001 | NfiE i IEREME NUT , FLANGE , 6MM 2 2




HEER (MUFFLER)

55 FHEES BEL T Description HE (Reqd. QTY)

No. Part No. G200F(D)A G210F(D)A
1 180570827-T058  |J7i4e MUFFLER ASSY. 1 1
2 380340005-0005 |75 fH B E; NUT, HEX. 2 2
3 180650065-TO5K | HES 11 %5 5 44 GASKET,MUFFLER 1 1




11

W4 (FUEL TANK)

55 FHEES BEL T Description HE (Reqd. QTY)

No. Part No. G200F(D)A G210F(D)A
1 170870118-T116  |ifi=% CAP COMP.,FUEL FILLER 1 1
2 170720009-T056 |3 I JEMI 4 & FILTER,FUEL 1 1
3 172830008-T040  |iH4HiESIE GAS VALVE,FUEL TANK 1 1
4 170660077-T040  |Jhi4H H g JOINT ASSY.,FUEL TANK 1 1
5 170500988-T058 |44 4 TANK COMP.,FUEL 1 1
6 380370048-0001 |yl 4R} NUT,FLANGE, 6MM 2 2
7 380920086-T040  |#4 i F3 WASHER,RUBBER 2 2
8 380140171-0004  |/Nffskik 2 TiiE s BOLT,FLANGE 1 1
9 380750597-T09J | 4%x9.6x165 TUBE,FUEL 1 1
10 380960170-0002 |k e LOOP,TUBE 2 2
11 181940042-T058  |%ehtmtdnis PIPE 1 1
12 380960121-0005  |R#Ed & LOOP,TUBE 1 1




EsLONCINiEs=

EEZERNNBRBERAF
Loncin motor co., Ltd.

HE ., ERTARE X AR T IEXERKEIGS
Add:No.99Hualong Road,Jiulongpo District,Chongqing,China
Tel:86 238980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA




